
FIG. PART P  A  R  T NO. FIG. PART P  A  R  T NO.

NO. NO. D  E  S  C  R  I  P  T  I  O  N REQ'D. NO. NO. D  E  S  C  R  I  P  T  I  O  N REQ'D.

74 180609  V-BELT 67" OBI AND FIXED BED 2 114 770006 DRIVE WHEEL    1
74 180610  V-BELT 80" D.T. 2 115 119050 1/4 X 2-1/2 SQUARE KEY 1
75 180618 DELUXE MOTOR PULLEY 5/8" 1 116 180603 V-BELT 51" 2
76 770065 BOLSTER PLATE 1 116 180604 V-BELT D.T. 60" 2
77 181488 1/2-13 X 2-1/2 CARRIAGE BOLTS 4 117 750259 FLOOR LEGS FOR STANDARD PRESSES 2
78 114690 1/2 CUT WASHERS 4 118 750224 TIE RODS (SPECIFY MODEL PRESS) 2
79 181478 1/2-13 SQUARE NUTS 4 121 770145 FLOOR LEG (RIGHT HAND SLOTTED)

10 Ton Side Trip Ass'y. (Parts 80~102)                                         FOR DEEP THROAT PRESSES 1
Confirm model & s/n for correct parts 121 770146 FLOOR LEG (LEFT HAND WITH

80 770100 CLUTCH CHANNEL 1 ADJUSTABLE HOLES) FOR DEEP 
81 750076 CLUTCH CHANNEL SPRING 1 THROAT PRESSES 1

82 106000 5/16-18 X 1-1/4 HEX HD CAP SCREW 2 122 772000 FLYWHEEL GUARD, SERIES 180, 200 & 1
83 113700 5/16-18 JAM NUT 2 EXTRA SHUT HEIGHT
84 105970 5/16-3/4 HEX HD CAP SCREW 2 " 772002 FLYWHEEL GUARD, SERIES 180A-2, 180GA-2, 1
85 770247 CLUTCH WEDGE ASSEMBLY WITH 200A-2, 200GA-2 & EXTRA SHUT HEIGHT

750070 SPACER ATTACHED 1 " 772010 FLYWHEEL GUARD SERIES 180G, 200G, 1
86 750070 CLUTCH WEDGE SPACER 1 AND EXTRA SHUT HEIGHT
87 102500 1/4 X 1-1/4 ROLLPIN 1 " 772013 FLYWHEEL GUARD SERIES 180GA-2, 1
88 103170 1/4-20 X 1-1/4 SOC HD CAP SCREW 1 200GA-2 AND EXTRA SHUT HEIGHT
89 770080 CLUTCH WEDGE PI\VOT 1 " 772020 FLYWHEEL GUARD SERIES 190, 210 & 1
90 114720 3/4 CUT WASHER 1 EXTRA SHUT HEIGHT
91 113860 3/4-16 HEAVY JAM NUT 1 " 772022 FLYWHEEL GUARD SERIES 190A-2, 210A-2, 1
92 770086 CLUTCH LATCH D.T. 9" 1 AND EXTRA SHUT HEIGHT
92 770087 CLUTCH LATCH D.T. 12" 1 " 772030 FLYWHEEL GUARD SERIES 190G, 210G 1
92 770088 CLUTCH LATCH D.T. 15" 1 AND EXTRA SHUT HEIGHT
92 770081 CLUTCH LATCH OBI 9" 1 122A Consult Factory CONN ROD GUARD - MECH. CLUTCH 1
92 770082 CLUTCH LATCH OBI 12" 1 122A Consult Factory CONN ROD GUARD - AIR CLUTCH 1
92 770083 CLUTCH LATCHOBI 15" 1 122B Consult Factory DIE AREA BARRIER GUARD 1
93 105800 1/4-20 X 1-1/2 HEX HD CAP SCREW 1 130 720132-01 CHUTE TRAY 1
94 113690 1/4-20 JAM NUT 1 131 180630 MOTOR, SINGLE PHASE 1
95 750542 CLUTCH LATCH SPRING 1 180631 MOTOR. 3 PHASE 1
96 181485 5/16X1-1/2 SPRING ANCHOR PIN 1 132 790252 HEX BARING STUD 1
97 770084 CLUTCH TRIP LEVER 1
98 114670 3/8 CUT WASHER 3
99 181474 3/32 X 1 COTTER PIN 1
100 106201 3/8-16 X 1-1/4 HEX HD CAP SCREW 1 MISC. 770340 RETAINER WRENCH 1
101 113710 3/8-16 JAM NUT 1 * 726015 BARRIER GUARD 1
102 750084 CLUTCH LATCH SPACER D.T. 1 * 726016 BARRIER GUARD EXTRA SHUT 1
105 770248 BULL GEAR ASSEMBLY 1 * 726017 BARRIER GUARD EXTRA SHUT HEIGHT 1

FOR PARTS CALL: 800-421-5225 OR FAX: 562-404-9913

180 (O.B.I.), 180 (D.T.), 200 (F.B.)
10 Ton Press Parts List for the following Benchmaster Series



106 770002 PINION GEAR 1 * 772034 CON-ROD GUARD 1
107 119050 1/4 X 3-1/2 KEY SQUARE 1
108 154980 3/8-16 X 3/8 SOC HD SET SCREW

KNURLED POINT 1
109 770007 - DRIVE WHEEL & GEAR SPACER 1

770008 GEAR SPACER 1
110 180755 PILLOW BLOCKS 2
111 106220 3/8-16 X 1-1/2 HEX HD CAP SCREW 4
112 770005 ARBOR SHAFT 1
113 180757 FLEXLOCK NUT 1

Revised 31 December 2006

Moneco Machine Co.
13920 Struikman Road  *  Cerritos,  CA.  90703     Telephone: 800-421-5225  *  Fax:  562-404-9913

- Specifications are subject to change without notice -

583-B N. Smith Ave., Corona, CA  92880     Telephone: 888-421-5225   951-273-2220 * Fax: 951-273-2224


